



MBOND MANUFACTURER (M) SDN. BHD.

Our Ref.:SQAS/FPS/4/2- 122

No. 9, Jalan TPP 3,
Taman Perindustrian Putra,
47130 Puchong,
Selangor Darul Ehsan.

Attn.: **Yap Chew Ming (Carrie)**

13 February 2020

Dear Madam,

Confirmation of Testing for External Cladding System Based on requirements of BS 8414-1:2015+A1:2017

This is to confirm that the fire performance test to your External Cladding System has been conducted at our laboratories on the 10 January 2020.

Job No.: J20191440795
Brand: MBOND ALUMINIUM COMPOSITE PANEL

Test results:

The cladding system was tested to the requirements of BS 8414-1:2015+A1:2017 without early termination of the test, and therefore assessment is possible according to the results;

Criterion	Results	
	Start time t _s (min)	Assessment of criteria
External fire spread	≥15 minutes	Passed
Internal fire spread (ventilation layer)	≥15 minutes	Passed

Criterion	Results	
	Test duration (min)	Assessment of criteria
Visible Flaming	60 minutes	Passed
Mechanical Performance	60 minutes	Passed
Burning Debris and Pool Fires	60 minutes	Passed

However, full test report still in progress and will be issued later.

Thank you.

Yours faithfully,



KAMARULZAMAN MAT ZIN
Senior Testing Executive
SIRIM QAS International

